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Main Frame & Front Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300325

g *Unless otherwise noted
RH components are
identical to the LH
components.

Serial No. Range:
2000676809
& Above

facing
down.

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 4 TP 400-7318-10-2D-FS



Main Frame & Front Suspension Group
REFNO. PARTNO.  QTY. DESCRIPTION

1 5020095 2 GREASE FITTING, 1/4-28 STRAIGHT
2 5047049B 2 WELD, CASTER YOKE - FERRIS RED
3 5023356 4 BUSHING, 1.00X1.13X.75, PLA (Qty: 2 per suspension arm)
4 5400567B 1 WELD, FRONT A-ARM - RH - FERRIS RED (Includes Ref. Nos 1 and 3.)
5 5020883 4 BEARING CUP
6 5400564B 1 WELD, FRONT A- ARM - LH - FERRIS RED (Includes Ref Nos. 1 and 3)
7 5401530B 1 WELD, MAIN FRAME - FERRIS RED
8 5025093 4 NUT, HEX JAM, 3/4-16
9 5046093 2 SPACER, .75 X 1.50 X 1.00
10 5022039 4 BALL JOINT, 3/4-16 MALE
11 5047461 4 SPACER, .76 X 1.00 X .25
12 5025265X28 2 BOLT, 3/4-16 X 3-1/2" YZ GD5
13 5025284 4 NUT, 3/4-16 HEX NYLON LOCK
14 5025156 4 WASHER 3/8" SAE
15 5025013X16 2 BOLT, 3/8-16 X 2" GD5 YZ
16 5025013X18 2 BOLT, 3/8-16 X 2-1/4" GD5 YZ
17 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
18 5023436 2 SHOCK ABSORBER
19 5025265X24 2 BOLT, 3/4-16 X 3" YZ GD5
20 5046092 2 SPACER, .76 X 1.00 X .50
21 5021072 2 SEAL, GREASE
22 5020884 4 BEARING, TAPPERD ROLLER, 1"
23 5025160 4 WASHER, 3/4" SAE
24 5025104 2 NUT, 3/4-16 HEX SLOTTED
25 5021073 2 CAP, DUST
26 5025203X10 2 PIN, COTTER, 1/8" X 1-1/4"
27 5020020 2 GREASE FITTING, 1/4-28 45 DEGREE
28 5047049C 2 WELD, CASTER YOKE - SIMPLICITY ORANGE
29 5400567C 1 WELD, FRONT A-ARM - RH - SIMPLICITY ORANGE (Includes Ref. Nos 1 and
3)
30 5400564C 1 WELD, FRONT A- ARM - SIMPLICITY ORANGE (Includes Ref Nos. 1 and 3)
31 5401530C 1 WELD, MAIN FRAME - SIMPLICITY ORANGE
32 1722009 1 STRAP-BLACK RUBB
33 5402214B 1 WELD, FRONT A-ARM - LH - FERRIS RED (Serial No.: 2000676809 & Above)
34 5402214C 1 WELD, FRONT A-ARM - LH - SIMPLICITY ORANGE (Serial No.: 2000676809 &
Above)
35 5402215B 1 WELD, FRONT A-ARM - RH - FERRIS RED (Serial No.: 2000676809 & Above)
36 5402215C 1 WELD, FRONT A-ARM - RH - SIMPLICITY ORANGE (Serial No.: 2000676809 &
Above)
37 5100882 2 CAP, CASTER SPINDLE, LOW PROFILE (Serial No.: 2000676809 & Above)
38 5025448 2 NUT, 3/4-16, HEX JAM NYLON LOCK (Serial No.: 2000676809 & Above)
39 5025449 4 BELLEVILLE WASHER, 1.500 X .755 (Serial No.: 2000676809 & Above)
40 5402208B 2 WELD, CASTER YOKE - FERRIS RED (Serial No.: 2000676809 & Above)
41 5402208C 2 WELD, CASTER YOKE - SIMPLICITY ORANGE (Serial No.: 2000676809 &
Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 5 TP 400-7318-10-2D-FS



Main Frame & Front Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300325

g *Unless otherwise noted
RH components are
identical to the LH
components.

Serial No. Range:
2000676809
& Above

facing
down.

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Main Frame & Front Suspension Group

REF NO. PART NO. QTY. DESCRIPTION
42 5025457 2 BOLT, 1/4-28 X 1/2, GD5 YZ (Serial No.: 2000676809 & Above)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 7 TP 400-7318-10-2D-FS



Rear Bumper,

Roll Bar & Seat Belt Group

NOTE: Unless noted

otherwise,

use the standard hardware torque

specification chart.

See Seat
and Kick Plate
Group

5300326

IMPORTANT NOTE:

Contact Ferris Industries Service Department
at 1-800-933-6175 ext. 709 for ROPS
replacement parts. You must provide the
Custom Products serial number for the

ROPS system.

/.
5.

Roll Bar Hardware Bag
(not shown)

The above parts grou
5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

p applies to the following Mfg. Nos.:
5901189 (YANMAR2052)
5901190 (YANMAR2052RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 8
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Rear Bumper, Roll Bar & Seat Belt Group

REF NO.

© 0N OO~ WN PP

NNNNNRERERRERRRRRR R
R WONRPROOO®WNOUMNDNLERERO

Footnotes

PART NO.
5023484
5401928B
5025292
5025011X6
5025392
5401928C
5401531C
5401044C
5401531B
5100013
5100377
5025158
5025017X26
5025396
5100190
5401044B
5100267
5100139

5100383

QTY.

NRPRPRRPRPNWOWRRPNADMRPNRREPRPENAEDMNMDNREO®

DESCRIPTION
PLUG, PANEL, 1.25 - BLACK
HEAT SHIELD - FERRIS RED
WASHER, 5/16" GD.9 FLAT
BOLT, 5/16-18 X 3/4" GD5
NUT, 5/16-18 HEX NYLOCK FLANGE
*BOLT (See footnote.)
HEAT SHIELD - SIMPLICITY ORANGE
WELD, BUMPER, SIMPLICITY ORANGE
EXTENSION, SEAT BELT - SIMPLICITY ORANGE
WELD, BUMPER - FERRIS RED
PIN, HITCH, .50 X 3.25 W/ LANYARD
ROLL BAR HARDWARE BAG (Includes hitch pin)
WASHER, 1/2" SAE
BOLT, 1/2-13 X 3-1/4" GD5
NUT, 1/2-13 HEX NYLOCK FLANGE
ROPS COMPLETE IN BOX
EXTENSION, SEAT BELT - FERRIS RED
SCREW, 1/2-13 X 1.00, SHCS
*NUT (See footnote.)
SEAT BELT, RETRACTING - ASSM
ROLL BAR TOP LOOP (See drawing note.)
ROLL BAR POST, RH (See drawing note.)
ROLL BAR POST, LH (See drawing note.)
RUBBER BUMPER

(*Not serviced. For replacement hardware you must purchase complete Roll Bar kit.)

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)
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Seat Mount & Floor Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300327

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 10 TP 400-7318-10-2D-FS



Seat Mount & Floor Group

REF NO. PART NO.

1 5025155

2 5025011X8
3 5025392

4 5025013X8
5 5025452

6 5100652

7 5025394

8 5101013

9 5101011
10 5401587B
11 5022973
12 54015898
13 5022094
14 5025179X6
15 5025029
16 5025326
17 5401940C
18 5046586
19 5025013X48
20 5100356
21 5025156
22 5401940B
23 5022612
24 5025127
25 5025013X44
26 5401589C
27 5401587C

Footnotes

QTY.

PR NNNRPRPRRPRPRRPRPRPNNRPRPRREPRPRPRELNRELDNMDNDNDND

DESCRIPTION
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 3/8-16 X 1" GD5 YZ
BODY CLIP, 5/16-18 X 1/2" DEEP
SPRING, EXTENSION, 4" SEAT ADJUSTMENT (Not shown.)
NUT, 3/8-16 HEX NYLOCK FLANGE
SAFETY WALK, 11.50 X 15.00
SAFETY WALK, 8.00 X 15.00
PLATE, FLOOR - FERRIS RED
SEAT, COMPLETE
WELD, SEAT PLATE - FERRIS RED
SWITCH PLUNGER N.C./N.C.
SCREW, #10-24 X 1/2" RD PHILLIPS
NUT, #10-24 HEX
WASHER, .39 X 2.00 X X .14
WELD, SEAT SUPPORT - SIMPLICITY ORANGE
SPACER, .38 X .50 X 5.06
BOLT, 3/8-16 X 6" GD5 YZ
SPRING, .688 ID X .130 WIRE DIA 4.25
WASHER 3/8" SAE
WELD, SEAT SUPPORT - FERRIS RED
BUMPER, RUBBER 5/16-18
NUT, 5/16-18 HEX SM. SERR. FLG.
BOLT, 3/8-16 X 5-1/2" GD5 YZ
WELD, SEAT PLATE - SIMPLICITY ORANGE
PLATE, FLOOR - SIMPLICITY ORANGE

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)

11
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Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300328

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. Al Rights Reserved. 12 TP 400-7318-10-2D-FS



Fuel Tank & Mount Group

REF NO. PART NO.

1 5022917x1

2 5022917

3 5025155

4 5025011X8

5 5025392

6 5022915

7 5401095B

8 5025386

9 5025170
10 5025011X6
11 5100603
12 5401635B
13 5401634B
14 5100604
15 5401095C
16 5401635C
17 5401634C
18 5402480B
19 5402480C
20 5025299X4
21 5025029

Footnotes

QTY.

2
2

I\JI\)HHI\JHHI—‘I—‘COODU‘II\JI\)@(DB

(G20
N

DESCRIPTION
GROMMET, FUEL GUAGE
GAUGE, FUEL 12"
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
CAP, FUEL TANK (DIESEL)
BADGE, 1S2000 - IS3000 - FERRIS RED
SCREW, #10-24 X 3/8" ALLEN BHBZ
WASHER, 5/16" LOCK
BOLT, 5/16-18 X 3/4" GRD5
TANK, FUEL, LH - DIESEL (Includes Ref. Nos 1 and 2.)
WELD, TANK MOUNT - LH - FERRIS RED
WELD, TANK MOUNT - RH - FERRIS RED
TANK, FUEL, RH - DIESEL (Includes Ref. Nos 1 and 2.)
BADGE, 1S2000 - 1IS3000 - SIMPLICITY ORANGE
WELD, TANK MOUNT - LH - SIMPLICITY ORANGE
WELD, TANK MOUNT - RH - SIMPLICITY ORANGE
GUARD, FUEL TANK - FERRID RED
WELD, TANK MOUNT - SIMPLICITY ORANGE
SCREW, 1/4-20 X 1/2" ALLEN BH
NUT, #10-24 HEX

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)

13
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Fuel Supply Hose & Tank Replacement Parts Group
NOTE: Unless noted otherwise,

use the standard hardware torque
specification chart.

5300699
\
! |
16 1K i
AN \
P Nme :
I a
! |
17 !
\ /
il i
: |
‘\
I |
\‘ )
16 -
LH Fuel Tank

g/u:
|

Engine

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.
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Fuel Supply Hose & Tank Replacement Parts Group

REF NO. PART NO.

1 5020835
2 5050831X13
3 5050831X26
4 5050831X18
5 5050831X34
6 5100876
7 5050831X21
8 5050833X19
9 5050919X26

10 5100908

11 -

12 -

13 -

14 5023061

15 5600050

16 5023069

17 5050925X26

18 5023067

19 5300047

20 5025268

21 5100959

Footnotes

QTY.

[EnY
N
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DESCRIPTION
CLAMP, HOSE, EXTERNAL, 1/2 - RED
HOSE, 1/4" FUEL, 13.00"
HOSE, 1/4" FUEL, 26.00
HOSE, 1/4" FUEL, 18.00"
HOSE, 1/4" FUEL, 34.00"
1/4" BARBED TEE
HOSE, 1/4" FUEL, 21.00"
WIRE LOOM, 1/2" ID, 19" LONG
HOSE, 3/8" FUEL, 26.00
VALVE, FUEL, KNOB TYPE
FILTER, FUEL, PRIMARY (See your Yanmar dealer for parts and service.)
SEPERATOR, FUEL/WATER (See your Yanmar dealer for parts and service.)
PUMP, FUEL (See your Yanmar dealer for parts and service.)
FITTING, ELBOW
KIT, BUSHING, FUEL
CLAMP, HOSE, INTERNAL
FUEL LINE, INTERNAL, 26"
FITTING, SCREEN
KIT, REPLACEMENT, FUEL LINE (Includes Ref Nos 14 -18.)(Not shown.)
CLAMP, #4 HOSE
FITTING, 90 DEG, DAPCO

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)
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Instrument & Control Panel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300329

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 16 TP 400-7318-10-2D-FS



Instrument & Control Panel Group

REF NO. PART NO.

1 5100979

2 5023393

3 5100582

4 5023451

5 5023452

6 5021603

7 5021518

8 5022805

9 5025299X4
10 5022180
11 5022222
12 5100996
13 1709188
14 5025391
15 5025010X6
16 5401544A
17 5025179X6
18 5025271

Footnotes

QTY.

NNRPNNRRPRPRREPORPRREPAENRERERR

DESCRIPTION
CABLE, THROTTLE CONTROL, 47"
GAUGE, WATER TEMPERATURE
SWITCH, IGNITION, 6 POST - YANMAR
LIGHT, GLOW PLUG, 22MM AMBER
LIGHT, WARNING, 22MM RED
FUSE, ATO, 20 AMP
FUSE, BLOCK
COVER, VINYL FUSE BLOCK
SCREW, 1/4-20 X 1/2" ALLEN BH
SWITCH, BLADE ENGAGEMENT
RING, SWITCH RETAINER
HOUR METER, DIGITAL
PLUG, .820X1.44 HOLE, BLACK PLASTIC
NUT, 1/4-20 HEX NYLOCK FLANGE
BOLT, 1/4-20 X 3/4" GD5 YZ

PLATE, CONTROL PANEL, DIESEL -1S2000 BLK

SCREW, #10-24 X 3/4" ROUND PHILLIPS
NUT, #10-24 HEX NYLON LOCK

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)

17
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Engine & PTO Group

NOTE: Unless noted otherwise,

use the standard hardware torque

specification chart.

[~
[
(5]
(=3
[
o
wn

The above parts group applies to the following Mfg. Nos.:

5900627 (1S20002Y20D48)

5901189 (YANMAR2052)

5901190 (YANMAR2052RD)

5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
© Copyright 2007 Briggs and Stratton. All Rights Reserved.
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Engine & PTO Group
REF NO. PART NO. QTY. DESCRIPTION

1 5046416B 1 ANCHOR, CLUTCH - FERRIS RED
2 5043636 1 CLUTCH ANCHOR PAD
3 5100945X1 1 CLAMP, TAIL PIPE
4 5025011X8 2 BOLT, 5/16-18 X 1" GD5 YZ
5 5025392 5 NUT, 5/16-18 HEX NYLOCK FLANGE
6 5025052X18 1 BOLT, 5/16-18 X 2-1/4" GD5 TFL, YZ
7 5046416C 1 ANCHOR, CLUTCH - SIMPLICITY ORANGE
8 5401538C 1 WELD, ENGINE MOUNT - YANMAR DIESEL - SIMPLICITY ORANGE
9 5025126 1 -
10 - 1 ENGINE, 20HP DIESEL - YANMAR (See your local Yanmar Engine Dealer)
11 5401538B 1 WELD, ENGINE MOUNT - YANMAR DIESEL - FERRIS RED
12 5100888 3 MOUNT, ISO, YANMAR DIESEL ENGINE
13 5025381 3 WASHER, 7/16" GD9 YZ
14 5025445X24 3 BOLT, 7/16-20 X 3" GD8
15 5025094 3 NUT, 7/16-20 HEX NYLON LOCK
16 5025156 6 WASHER, 3/8" SAE
17 5025013X8 6 BOLT, 3/8-16 X 1" GD5 YZ
18 5025394 8 NUT, 3/8-16 HEX NYLOCK FLANGE
19 5046845 1 SPACER, 1.13 X 1.75 X .97
20 5100874 1 PULLEY, 5.25 0D X 1.126 ID
21 5050407X8 1 KEY, 1/4" SQ. X 1.00
22 5100084 1 CLUTCH,5218-134, WARNER
23 5025444 1 BOLT, CRANKSHAFT, MX10 X 80MM
24 5021379 1 GROMMET, 7/8
25 5025059X8 2 BOLT, 5/16-18 X 1", SELF-TAPPING (One located near battery for ground cable)
26 5023223 2 WASHER, 5/16, LOCK INT-EXT (One located near battery for ground cable)
27 5025139 2 NUT, 5/16-18 HEX SERRATED FLANGE (LARGE) (One located near battery for
ground cable)
28 5025446 4 SCREW, M10 X 25MM - FHSCS
29 5044617 3 WASHER, .34 X 1.25 X 10 GA
30 5048135 1 SPACER, 1.13 X 1.75 X .62
31 5023448 2 CLAMP, HOSE (Not Shown, For Air Cleaner)
32 5023062 1 CAP, AIR CLEANER (Not Shown, For Air Cleaner)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Hood & Radiator Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300342

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 20 TP 400-7318-10-2D-FS



Hood & Radiator Accessories Group
REFNO. PARTNO.  QTY. DESCRIPTION

1 5401897B 1 WELD, RADIATOR MT, LH - FERRIS RED
2 5402428B 1 WELD, FRAME, HOOD, REAR - FERRIS RED
3 5402424B 1 WELD, FRAME, HOOD, YANMAR - FERRIS RED
4 5401929B 1 WELD, MOUNT, RADIATOR - FERRIS RED
5 5061712 1 TANK, HYDRAULIC, ASSEMBLY
6 5100017 1 CAP, HYDRAULIC
7 5022665 4 BODY CLIP, 1/4-20 X 1/2"
8 5025155 8 WASHER, 5/16" SAE
9 5402482B 1 WELD, MOUNT, RADIATOR, RH - FERRIS RED
10 5025011X8 4 BOLT, 5/16-18 X 1" GD5 YZ
11 5025010X8 7 BOLT, 1/4-20 X 1", GD5
12 5025392 5 NUT, 5/16-18 HEX NYLOCK FLANGE
13 5025154 8 WASHER, 1/4" SAE
14 5100568 1 HOSE, COOLANT - YANMAR DIESEL (Right Side Radiator Hose)
15 5100569 1 HOSE, COOLANT - Z - YANMAR DIESEL (Left Side Radiator Hose)
16 5023447 4 CLAMP, SS HOSE, 1-3/4" (For Radiator Hoses)
17 5061763 2 SPACER, .20 X .38 X 1.25
18 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE
19 5402432 1 FLAP, RUBBER, YANMAR
20 5100895 2 GROMMET, 3/8"
21 5025465 4 RECEPTACLE, #12 WING HEAD SCREW
22 5025466 4 RETAINER, #12 WING HEAD SCREW
23 5025467 2 SCREW, WING HEAD
24 5100917 1 SCREEN, HOOD, TOP, RH
25 5100916 1 SCREEN, HOOD, TOP, LH
26 5100601 1 PRESCREEN RADIATOR, YANMAR DIESEL ENGINE
27 5402422B 1 WELD, HOOD, FRONT - FERRIS RED
28 5025464 2 SCREW, WING HEAD
29 5402417 1 FOAM, SOUND BAFFLE, TOP, YANMAR
30 5402433 1 FOAM, SOUND BAFFLE, REAR, YANMAR
31 5402435 1 FOAM, SOUND BAFFLE, REAR, YANMAR
32 5402436 1 FOAM, SOUND BAFFLE, REAR, YANMAR
33 5402418 1 FOAM, SOUND BAFFLE, YANMAR
34 5402434 1 FOAM, SOUND BAFFLE,
35 5025011X34 4 BOLT, 5/16-18 X 4.25" GD5 YZ
36 5100586 4 1ISO MOUNT, YANMAR DIESEL, RADIATOR
37 5025452 4 U-NUT, MULTI-THREADED, 5/16-18
38 5025307 4 SCREW, 5/16-18 X 1-1/4" GD5
39 5401897C 1 WELD, RADIATOR MT, LH - SIMPLICITY ORANGE
40 5402428C 1 WELD, FRAME, HOOD, REAR - SIMPLICITY ORANGE
41 5402424C 1 WELD, FRAME, HOOD, YANMAR - SIMPLICITY ORANGE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Hood & Radiator Accessories Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300342

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. Al Rights Reserved. 22 TP 400-7318-10-2D-FS



Hood & Radiator Accessories Group

WELD, MOUNT, RADIATOR, RH - SIMPLICITY ORANGE

REF NO. PART NO. QTY. DESCRIPTION
42 5401929C 1 WELD, MOUNT, RADIATOR - SIMPLICITY ORANGE
43 5402482C 1
44 5402422C 1 WELD, HOOD, FRONT - SIMPLICITY ORANGE
45 5050913X12P25 4 FOAM ,3/4" THICK X 1" WIDE - 12.25"
46 5025013X10 4 BOLT, 3/8-16 X 1-1/4" GD5
47 5025165 2 WASHER, 3/8" FENDER
48 5401736B 1 BRACKET, HOSE - RED
49 5025391 5 NUT, 1/4-20 HEX NYLOCK FLANGE
50 5025271 2 NUT, #10-24 HEX NYLON LOCK
51 5025179X6 2 SCREW, #10-24 X 3/4" ROUND PHILLIPS
52 5025010X16 2 BOLT, 1/4-20 X 2", GD5
53 5025011X22 1 BOLT, 5/16-18 X 2-3/4, GD 5, YZ
54 5021500 1 CLAMP, VINYL INSULATED
55 5050926X43P50 1 SEAL, WIPER, CLIP ON 43.50
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.
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Pump Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

. 5300331

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Pump Drive Group

REF NO. PART NO.

1 5025128
2 5023254
3 5025010X8
4 5025013X10
5 5025394
6 5100555
7 5025013X18
8 5402603B
9 5025013X14
10 5402603C
11 5025034
12 5022847
13 5021812
14 5022586
15 5022587
16 5022621
17 5022157
18 5045135
19 5100977
20 5045135
21 5025013X32
22 5046860
23 5023173
Footnotes

QTY.

P P RPRPERPRPNMNNNNRPRPRNRRPRPRPRPRLREL,ODNMNND

DESCRIPTION
NUT, 3/8-16 HEX SERRATED FLANGE
KEY, 5MM SQ. W/ RADIUS
BOLT, 1/4-20 X 1" GD5
BOLT, 3/8-16 X 1-1/4" GD5
NUT, 3/8-16 HEX NYLOCK FLANGE
BELT,#41-1299, BANDED -EL 64.76 (pair)
BOLT, 3/8-16 X 2-1/4" GD5 YZ
WELD, ARM, PUMP DRIVE IDLER - FERRIS RED
BOLT, 3/8-16 X 1-3/4" GD5
WELD, ARM, PUMP DRIVE IDLER - SIMPLICITY ORANGE
NUT, 3/8-16 HEX
SPRING, EXTENSION, SWIVEL END
EYE BOLT, 3/8-16 X 6", 1" EYE
PULLEY, PUMP DRIVE
BUSHING, TAPERED HUB
PULLEY, IDLER, SINGLE FLANGE
BUSHING, BRASS, 1.25X1X1.25
SPACER, .39 X 1.00 X 2.55
SPACER, .45 X 1.88 X .50
SPACER, .39 X 1.00 X 2.55
BOLT, 3/8-16 X 4" GD5
SPACER, .39 X 1.00 X .50
CLAMP, VINYL INSULATED

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)
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Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

7 16 5 5300700

Unless otherwise noted
RH components are identical
to the LH components.

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Motion Control Group

REF NO.

© 0N OO~ WN PP
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Footnotes

PART NO.
5025156
5025013X8
5025394
5021098
5022628
5046420
5400653B
5025355
5025354
5025335
5022645
5023260
5023212
5025033
5020047
5025155
5025011X10
5025392
5100728
5021146
5048264
5025013X20
5025013X24
5025013X10
5021499
5025096
5025055X14
5025139
5025013X14
5400570B
5400573B
5400820B
5400824B
5025011X8
5021451
5025179X4
5025029
5401248
5025431
5025170
5400637B

QTY.

8
10

P ADRMNDMANOOR P RE PN

DESCRIPTION
WASHER, 3/8" SAE
BOLT, 3/8-16 X 1" GD5 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
BEARING, BRONZE FLANGE, 3/4
BALL JOINT, 5/16-24, LH FEMALE
ROD, HYDRO LINKAGE
MOUNT, REVERSE RETURN - FERRIS RED
NUT, M8-1.25 SERR. FLANGE, CZ
NUT, M8-1.25 NYLON LOCK, CzZ
BOLT, M8-1.25 X 35MM, GD8.8
SPRING, REVERSE RETURN
BUSHING, NYLON
NUT, 5/16-24 HEX, LH
NUT, 5/16-24 HEX
COLLAR, 5/16" SET
WASHER, 5/16" SAE
BOLT, 5/16-18 X 1-1/4" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
DAMPENER, CONTROL
BALL JOINT, 5/16-24, FEMALE
SPACER, .39 X .63 X 1.50
BOLT, 3/8-16 X 2-1/2" GD5 YZ
BOLT, 3/8-16 X 3" GD5 YZ
BOLT, 3/8-16 X 1-1/4" GD5
BEARING, FLANGE
NUT, 3/8-16 HEX NYLON LOCK
BOLT, 5/16-18 X 1-3/4" GD5 TFL
NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
BOLT, 3/8-16 X 1-3/4" GD5
WELD, CONTROL SHAFT - RH - FERRIS RED
WELD, CONTROL SHAFT - LH - FERRIS RED
WELD, NEUTRAL LOCK, LH - FERRIS RED
WELD, NEUTRAL LOCK, RH - FERRIS RED
BOLT, 5/16-18 X 1" GD5 YZ
SWITCH, PLUNGER, N.O.
SCREW, #10-24 X 1/2" ROUND PHILLIPS
NUT, #10-24 HEX
GUARD, RUBBER MOTION CONTROL
PUSH RIVET (TREE TYPE), BLACK
WASHER, 5/16" LOCK
WELD, HANDLE MOTION CONTROL RH - FERRIS RED

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)
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Motion Control Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

7 16 5 5300700

Unless otherwise noted
RH components are identical
to the LH components.

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Motion Control Group
REFNO. PARTNO.  QTY. DESCRIPTION

42 5047004 2 MOUNT, CONTROL ARM

43 5022068 2 GRIP, FOAM, 3/4" ID, 16" LONG

44 5400636B 1 WELD, HANDLE MOTION CONTROL LH - FERRIS RED

45 5025424 2 WASHER, 3/8 X 1" X 1/16, NYLON F/W

46 5400653C 2 MOUNT, REVERSE RETURN

47 5400570C 1 WELD, CONTROL SHAFT - RH - SIMPLICITY ORANGE

48 5400573C 1 WELD, CONTROL SHAFT - LH - SIMPLICITY ORANGE

49 5400820C 1 WELD, NEUTRAL LOCK, LH - SIMPLICITY ORANGE

50 5400824C 1 WELD, NEUTRAL LOCK, RH - SIMPLICITY ORANGE

51 5400637C 1 WELD, HANDLE MOTION CONTROL RH - SIMPLICITY ORANGE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300332

20 10

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Hydraulic Group

REF NO. PART NO. QTY.

1 5022634 2
2 5023338 4
3 5023267 2
4 5022920 2
5 5023346 1
6 5023461 3
7 5023267 2
8 5050860X22 1
9 5050860X6P5 1
10 5050860X6 2
11 5050860X8 1
12 5050860X23 1
13 5050933X24 1
14 5100248 2
15 5100249 2
16 5100017 1
17 5061712 1
18 5022922 1
19 5021164 2
20 5023268 11
21 5023118 1
22 5600050 1
23 5023121 1
24 5023119 1
25 5022975L 1
26 5022975R 1
27 5022042X2 2
28 5022042X3 2
29 5100670 1
30 5100671 1
31 5023096 1
32 1719168 1
33 5025010X6 2
34 5025154 2
35 5025169 2
36 5025013X10 4
37 5025128 4
38 5100162 2
39 5100161X1 2
40 5025203X16 2
Footnotes

DESCRIPTION
ADAPTER, HYDRAULIC
FITTING, #8 JIC - #8 O-RING 45DEG.
ADAPTER, 90 DEG. 9/16 - 3/8 BARB

FITTING, TEE, 1/2" HOSE

ADAPTER, 90 DEG. 9/16 - 5/8 BARB
ADAPTER, 45, 9/16 - 3/8 BARB
ADAPTER, 90 DEG, 9/16-3/8 BARB
HOSE, 3/8" PUSH-LOCK, 22.00"
HOSE, 3/8" PUSH-LOCK, 6.50"
HOSE, 3/8" PUSH-LOCK, 6.00"
HOSE, 3/8" PUSH-LOCK, 8.00"
HOSE, 3/8" PUSH-LOCK, 23.00"
HOSE, 5/8" PUSH-LOCK, 24.00"

HOSE ASSEMBLY, 26.50"
HOSE ASSEMBLY, 22.50"

CAP, HYDRAULIC

TANK, HYDRAULIC, ASSEMBLY (Includes Ref. Nos 21,22,23, and 24)

CLAMP, #4 HOSE, STAINLESS
CLAMP, #10 HOSE, STAINLESS
CLAMP, HOSE

FITTING, ELBOW, 3/8"

KIT, GROMMET

GROMMET

FITTING, ELBOW, 5/8"
MOTOR,WHEEL,18 ClI, LH (Includes Ref. Nos 27 and 28)
MOTOR,WHEEL,18 CI, RH (Includes Ref. Nos 27 and 28)

KEY

NUT, CASTLE, 1-20

PUMP, HYDROGEAR 12CC - LH (Incl. Ref. No 38 and 39.)
PUMP, HYDROGEAR 12CC - RH (Incl. Ref. No 38 and 39.)
FILTER HEAD, HYDRAULIC

FILTER, OIL

BOLT, 1/4"-20 X 3/4" GD5 YZ
WASHER, 1/4" SAE
WASHER, 1/4" LOCK

BOLT, 3/8-16 X 1-1/4" GD5

NUT, 3/8-16 HEX SERRATED FLANGE
SHROUD, FAN (Not Shown)

FAN, HYD. PUMP (Not Shown)

PIN, COTTER, 1/8' X 2"

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5901190 (YANMAR2052RD)

5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)
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Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

See Main Frame
R and Front Suspension

SN . Group Group

NOTE:

LH brake components shown.
Unless otherwise specified,
RH components are identical.

See See Hydraulic
8 Rear Group

15 Suspension

5300701

Brake cable routing

13

/ 14
RH Brake Assembly
Not Shown.

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Parking Brake Group

REF NO. PART NO.
1 5401330B
2 5021397
3 5023490
4 5025170
5 5025013X6
6 5025394
7 5025011X14
8 5025392
9 5047084B

10 5025013X12
11 5025128
12 5023368
13 5023500
14 5023501
15 5042134
16 5021098
17 5100171
18 5041930
19 5025156
20 5023320
21 5048719
22 5025155
23 5025045
24 5100115
25 5020979
26 5025033
27 5025213X8
28 5025211
29 5022853
30 5025011X10
31 5025139
32 5401330C
33 5047084C
Footnotes

QTY.

N EFPNEFEPRPDNNMNNMNNDNNNDNBAENMNNDMNNNENMNNMNPEPERPNMNNDMNDMNNMNNMNNNDDOOOOODNER

DESCRIPTION
WELD, BRAKE SHAFT - FERRIS RED
GROMMET, 1-1/4
BOLT, 5/16-18 X 3/4 12PT FLANGE - PATCH
WASHER, 5/16" LOCK
BOLT, 3/8-16 X 3/4" GD5 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 1-3/4" GD5 YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
LINK, BRAKE LOCK - FERRIS RED
BOLT, 3/8-16 X 1-1/2" GD5 YZ
NUT, 3/8-16 HEX SERRATED FLANGE
DRUM,1-1/4"TAPER,5 BOLT
ASSM, BRAKE, 1-1/4 HUB, LH
ASSM, BRAKE, 1-1/4 HUB, RH
SPACER, .32 X .75 X 1.06
BEARING, BRONZE FLANGE, 3/4
GRIP, BLACK FLEXIBLE
SPACER, .38 X .50 X .27
WASHER, 3/8" SAE
SPRING, COMPRESSION
SPRING-COMP, .75 X .1162 X 2.5
WASHER, 5/16" SAE
NUT, 5/16-24 HEX NYLON LOCK
CABLE, PARKING BRAKE
CLEVIS, 5/16-24, PLASTIC
NUT, 5/16-24 HEX
PIN, CLEVIS, 5/16" X 1
PIN, HAIR, .0585" X 1-1/8"
SPANNER WRENCH (Not Shown)
BOLT, 5/16-18 X 1-1/4" GD5 YZ

NUT, 5/16-18 HEX SERRATED FLANGE (LARGE)
WELD, BRAKE SHAFT - SIMPLICITY ORANGE

LINK, BRAKE LOCK - SIMPLICITY ORANGE

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)
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Rear Suspension Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

Unless otherwise noted
RH components are
identical to LH components.

5300343

See Hydraulic
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The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)
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Rear Suspension Group

REF NO. PART NO. QTY. DESCRIPTION
1 5021541 4 BUSHING, FLANGE
2 5401537B 1 WELD, TIE BAR - FERRIS RED
3 5061339 2 SPACER, .52 X 1.00 X 3.42
4 5025440 2 WASHER, 1/2" GD9 YZ
5 5025017X52 2 BOLT, 1/2-13 X 6-1/2" GD8 YZ
6 5025056 10 NUT, 1/2-13 HEX NYLON LOCK
7 5020020 2 GREASE FITTING, 45 DEGREE
8 5047027 8 SPACER, .51 X .75 X .56
9 5025017X24 8 BOLT, 1/2-13 X 3" GD5
10 5402626B 2 PLATE, FRAME SUPPORT, LH - FERRIS RED
11 5046860 2 SPACER, .39 X 1.00 X .50
12 5025394 20 NUT, 3/8-16 HEX NYLOCK FLANGE
13 5025165 6 WASHER, 3/8" FENDER
14 5025156 12 WASHER, 3/8" SAE
15 5025013X24 2 BOLT, 3/8-16 X 3" GD5 YZ
16 5025058X18 2 BOLT, 3/8-16 X 2-1/4" GD5 TFL
17 5025013X10 11 BOLT, 3/8-16 X 1-1/4" GD5 YZ
18 5401181B 1 WELD, FRAME SUPPORT - RH - FERRIS RED
19 5022842 2 COIL-OVER SHOCK ASSEMBLY
20 5401744B 1 WELD, MOTOR MOUNT - LH - FERRIS RED
21 5401745B 1 WELD, MOTOR MOUNT - RH - FERRIS RED
22 5400648B 2 SUPPORT, SWING ARM - FERRIS RED
23 5025303 2 SCREW, 5/16-18 X 1 FLAT HD SC
24 5400065 2 SPACER, .34 X 1.54 X .25 UHMW
25 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE
26 5025396 8 NUT, 1/2-13 NEX NYLOCK FLANGE
27 5045943 2 SPACER, SHOULDER
28 5401537C 1 WELD, TIE BAR - SIMPLICITY ORANGE
29 5402626C 2 PLATE, FRAME SUPPORT, LH - SIMPLICITY ORANGE
30 5401181C 1 WELD, FRAME SUPPORT - RH - SIMPLICITY ORANGE
31 5401744C 1 WELD, MOTOR MOUNT - LH - SIMPLICITY ORANGE
32 5401745C 1 WELD, MOTOR MOUNT - RH - SIMPLICITY ORANGE
33 5400648C 2 SUPPORT, SWING ARM - SIMPLICITY ORANGE
34 5025293 4 WASHER, 3/8" GD.9 FLAT
35 5023173 1 CLAMP, VINYL INSULATED
36 5025013X10 11 BOLT, 3/8-16 X 1-1/4" GD5 YZ
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

RH side (52”Models only)
57, 58
S

- 16 NOTE:
\%t/ ,/47’ 6365 LH components shown.

Unless otherwise noted,
RH components are identical.

19

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Deck Lift Group

REF NO. PART NO.

1 5025394

2 5025212X7

3 5023343

4 5021811

5 5020095

6 54007198

7 5021880

8 5020639

9 5025154
10 5025126
11 5025010X6
12 5023498
13 5025146X16
14 5400769B
15 5025203X6
16 5045178
17 5022434
18 5025089
19 5025017X22
20 5025056
21 5401664B
21 5401665B
22 5025040
23 5045447
24 5100149
25 5100148
26 5100247
27 5020441
28 5023355
29 5025100
30 5401671B
31 50615698
32 1715834
33 5100380
34 5025013X10
35 5025440
36 5025017X28
37 5025156
38 5100268
39 5047103
40 5025096

Footnotes

QTY.

ANRPRFPRLRNNMNRPRREPDIMNRLRORMN
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DESCRIPTION
NUT, 3/8-16 HEX NYLOCK FLANGE
PIN, CLEVIS, 1/4" X 7/8"
BUSHING, 1.00 X 1.13 X 1.38, PLASTIC
EYE BOLT, 3/8-16 X 8", 1" EYE
GREASE FITTING, 1/4-28 STRAIGHT
WELD, ROD DECK LIFT - FERRIS RED
GRIP, FOAM
SPRING, EXTENSION
WASHER, 1/4" SAE
NUT, 1/4-20 HEX SERR. FLANGE
BOLT, 1/4-20 X 3/4" GD5 YZ
PIN, HITCH, 1/2 X 2.00 OAL, YP
BOLT, 3/8-16 X 2", CARRIAGE

WELD, DECK ADJUST LINK - FERRIS RED

PIN, COTTER, 1/8" X 3/4

SPACER, .52 X 1.00 X .75

BALL JOINT, 1/2-20, MALE

NUT, 1/2-20 HEX JAM

BOLT, 1/2-13 X 2-3/4" GD5

NUT, 1/2-13 HEX NYLON LOCK
WELD, REAR LIFT - LH - FERRIS RED
WELD, REAR LIFT - RH - FERRIS RED
NUT, 5/8-11 HEX

PIVOT, SPRING ROD

ROD, DECK LIFT BENT

ROD, DECK LIFT OUTER

ROD, 5/8-11 X 9.00

COLLAR, 5/8" SPLIT

SPRING, DECK LIFT ASSIST

NUT, 3/8-16 HEX SIDE LOCK

WELD, DECK LIFT LEVER, LH - FERRIS RED

PEDAL, FOOT - FERRIS RED
RUBBER, FOOT PEDAL
ADJUSTER, DECK HANGER
BOLT, 3/8-16 X 1-1/4" GD5
WASHER, 1/2" GD9 YZ

BOLT, 1/2-13 X 3-1/2" GD5
WASHER 3/8" SAE

BOLT, 1/2-13 X 1-3/4", HHCS GD5
ADAPTER, CASTER AXLE

NUT, 3/8-16 HEX NYLON LOCK

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved.

5901189 (YANMAR2052)
5901190 (YANMAR2052RD)
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Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

RH side (52”Models only)
57, 58
S

- 16 NOTE:
\%t/ ,/47’ 6365 LH components shown.

Unless otherwise noted,
RH components are identical.

19

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Deck Lift Group

REF NO.
41
42
43
44
45
46
a7
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68

Footnotes

PART NO.
5025098
5100548
5025443
5401645B
5020929
5025293
5401661B
5025128
5400634B
5025018X14
5025013X8
5010114
5100889
5400647B
5025158
5045856
5401662B
5401662C
5400719C
5400769C
5401664C
5401665C
5401671C
5061569C
5401645C
5401661C
5400634C
5400647C

QTY.

NP RPRRPRRPRPRPRPRPREPRPRELPNNNMNNNADMRPDNMNRERNRPR,OOOOD

DESCRIPTION
NUT, 1/2-20 HEX NYLON LOCK
WASHER, .390 X 1.50 X .109, YZ
BOLT, 3/8-16 X 3/4, GD5, YZ WITH PATCH
MOUNT, SPRING, DECK LIFT - FERRIS RED
SHIM, 1.0 X 1.5 X 0.125
WASHER, 3/8" GR9 FLAT
WELD, DECK LIFT LEVER, LH - FERRIS RED
NUT, 3/8-16 HEX SERRATED FLANGE
WELD, DECK LIFT SHAFT - FERRIS RED
BOLT, 1/2-20 X 1-3/4" GD5 YZ
BOLT, 3/8-16 X 1" GD5 YZ
COLLAR, 3/4" SPLIT
SHAFT, DECK STABILIZER
WELD, DECK STABILIZER - FERRIS RED
WASHER, 1/2" SAE
PIVOT, SPRING ROD
WELD, DECK LIFT LEVER, RH - FERRIS RED
WELD, DECK LIFT LEVER, RH - SIMPLICITY ORANGE
WELD, ROD DECK LIFT - SIMPLICITY ORANGE
WELD, DECK ADJUST LINK - SIMPLICITY ORANGE
WELD, REAR LIFT - LH - SIMPLICITY ORANGE
WELD, REAR LIFT - RH - SIMPLICITY ORANGE
WELD, DECK LIFT LEVER, LH - SIMPLICITY ORANGE
PEDAL, FOOT - SIMPLICITY ORANGE
MOUNT, SPRING, DECK LIFT - SIMPLICITY ORANGE
WELD, DECK LIFT LEVER, LH - SIMPLICITY ORANGE
WELD, DECK LIFT SHAFT - SIMPLICITY ORANGE
WELD, DECK STABILIZER - SIMPLICITY ORANGE

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 39
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Wheel & Tire Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300702
Front Wheels & Tires

Rear Wheels & Tires

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Wheel & Tire Group

REF NO. PART NO. QTY. DESCRIPTION
1 5022631S 2 TIRE, CASTER, 13 X 5.00-6 (Includes Ref No. 2 - 7)
1 5023280 2 * FLAT-FREE TIRE ASSEMBLY, 13 x 5.0 - 6 (Includes Ref No. 4 & 5, see foot
note.)
2 5022029X1 2 TIRE, 13x5.0-6
3 5022631SX1 2 WHEEL ASSEMBLY, for 13 x 5.0 - 6 Tire, Complete (Includes Ref No. 4 & 5)
4 5022631SX2 4 BEARING, Tapered Roller (2 per tire)
5 5022631SX3 4 GREASE SEAL (2 per tire)
6 5047103 4 ADAPTER, CASTER AXLE (2 per tire)
7 5025017X64 2 BOLT, 1/2-13 X 8" GD5 YZ
8 5025396 2 NUT, 1/2-13 HEX NYLOCK FLANGE
9 5100006 2 TIRE ASSM, 22 X 10.00-10 (Includes Ref. Nos 10 and 11.)
10 5100006X1 2 TIRE, 22 X 10.0 -10
11 5023369X1 2 WHEEL ASSEMBLY, 10 X 7
12 5020601 10 NUT, 1/2-20, FOR WHEEL BOLT SILVER
13 5025158 2 WASHER, 1/2" SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Decal Group - Safety & Operation

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300704

Balta & Blades

'HYDRAULIC 0L
. RESERVOIR

| DONOTUSE
PTO | Fuel | | | CONVENTIONAL OILS!
12 — | Clutch |Solenoid Ignition | -
204 | 20A | 208 |Ya0A |

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Decal Group - Safety & Operation
REF NO. PARTNO.  QTY. DESCRIPTION

1 5061108 1 DECAL, MAIN, CE
2 1725941 1 DECAL, CZT HYDRO RELEASE (Located on Engine Access Panel.)
3 5061217 1 DECAL, DANGER, CE
4 5061246 2 DECAL, PINCH POINT, CE
5 5061042 2 DECAL, CE DANGER
6 5100537 2 DECAL, SAFETY, CE ROPS, OBS
7 1720389 2 DECAL-DANGER ROTATING BLADE SYMBOLS
8 5100685 2 DECAL, WARNING, ROLL BAR, CE
9 5100536 2 DECAL, SAFETY, CE ROPS
10 5100606 1 DECAL, BELTS & BLADES, YANMAR (Located under seat plate.)
11 5048454 1 DECAL, OIL RESEVOIR
12 5047554 1 DECAL, FUSE LOCATION
13 5061724 1 DECAL-HEIGHT CITATION
14 5100605 1 DECAL, CONTROL PANEL - 1S2000 YANMAR
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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5300716
5300717

Decal Group - Brand - Ferris Models
use the standard hardware torque

NOTE: Unless noted otherwise,
specification chart.

Is2m

TP 400-7318-10-2D-FS

44

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)

5901191 (1S20002Y20D52)
© Copyright 2007 Briggs and Stratton. All Rights Reserved.



Decal Group - Brand - Ferris Models

REF NO. PART NO. QTY. DESCRIPTION

1 5100340 1 DECAL, FERRIS, FRONT, 6.75 X 4.25

2 5100336 1 DECAL, BADGE, 1S2000Z, LH

3 5100337 1 DECAL, BADGE, 1S2000Z, RH

4 5022811 1 DECAL, 48 (48" Models Only.)

5 5022812 1 DECAL, 52 (52" Models Only.)

6 5100369 1 DECAL, FERRIS LOGO, 5-3/8"
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48)

5900628 (1S2000ZY20D52R)

5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)
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Decal Group - Brand - Simplicity Models

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300716
5300717

> Simplicity

48"
52 ]

TOUCH-UP PAINT PART NUMBERS
12 Oz Sprwy Can Palrt
eep Qrangs 1635611
Solar Black 1688770

The above parts group applies to the following Mfg. Nos.:
5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

5901189 (YANMAR2052)

5901190 (YANMAR2052RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 46
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Decal Group - Brand - Simplicity Models
REFNO. PARTNO.  QTY. DESCRIPTION

1 1722551 1 DECAL-SIMPLICITY SILVER & BLUE W/ICON

2 5100401 1 DECAL, COBALT, BADGE, LH

3 5100402 1 DECAL, COBALT, BADGE, RH

4 5022811 1 DECAL, 48 (48" Models Only.)

5 5022812 1 DECAL, 52 (52" Models Only.)

6 1720454 1 DECAL-TOUCH UP PAINT ORANGE,BLACK,RED (Located under seat plate.)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

5901189 (YANMAR2052)

5901190 (YANMAR2052RD)
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48" & 52" Side Discharge Mower Deck Group - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300706
” 5300719
36, 37 29 /
\ 15, 16, 44, 45
17, 18, 46, 47

1,2,38,39

T
[T T T ~.. Torque Capscrews

‘i 22 -~ to70FtLbs
.
H 19 ~4§i"m)
‘, 20 \,& ~..
~ > —————————33,49
o L
LIS 52” Side
NN Discharge
48” Side s
. ~™N.
Discharge .
Models Only .

1

|

Models Only |
|

!

-

Tt~
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The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901189 (YANMAR2052)
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48" & 52" Side Discharge Mower Deck Group - Housing, Covers, Spindles & Blades

REF NO. PART NO. QTY. DESCRIPTION
1 5600114 1 ASSM, MOWER DECK, 48" - IS2000YAN - FERRIS RED (48" Side Only)
2 5600118 1 ASSM, MOWER DECK, 52, IS2000YAN - FERRIS RED (52" Side Only)
3 5061095 3 ASSM, SPINDLE, LOW PROFILE
4 5401271B 1 WELD, DISCHARGE BAFFLE, 48" - FERRIS RED (48" Side Only)
5 5401254B 1 WELD, DISCHARGE BAFFLE, 52" - FERRIS RED (52" Side Only)
6 5402362B 1 SUPPORT, DISCHARGE CHUTE, 44/48/52 - FERRIS RED
7 5402404 1 CHUTE, DISCHARGE, BEND RUBBER, 44/48/52
8 5402361B 1 WELD, FRAME CHUTE, 44/48/52 - FERRIS RED
9 5023270 3 BLADE, 16.25", SAND (48" Side Only)
10 5023271 3 BLADE, 18", SAND (52" Side Only)
11 5025159 3 WASHER, 5/8" USS
12 5025320X14 3 BOLT, 5/8-11 X 1-3/4" GD8
13 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
14 5022308 6 BODY CLIP, 5/16-18 X 1/2" DEEP
15 5401726B 1 GUARD, 48" DECK, RH - 1S2000 YANMAR -FERRIS RED (48" Side Only)
16 5401605B 1 GUARD, 52" DECK, 1S2000 - RH - FERRIS RED (52" Side Only)
17 5401727B 1 GUARD, 48" DECK, LH - 1S2000 YANMAR - FERRIS RED (48" Side Only)
18 5401606B 1 GUARD, 52" DECK, 1S2000 - LH - FERRIS RED (52" Side Only)
19 5025155 14 WASHER, 5/16" SAE (48" Side Only)
19 5025155 17 WASHER, 5/16" SAE (52" Side Only)
20 5025011X6 12 BOLT, 5/16-18 X 3/4" GD5 (48" Side Only)
20 5025011X6 14 BOLT, 5/16-18 X 3/4" GD5 (52" Side Only)
21 5025145X6 3 BOLT, 5/16-18 X 3/4", CARRIAGE
22 5025392 23 NUT, 5/16-18 HEX NYLOCK FLANGE (48" Side Only)
22 5025392 25 NUT, 5/16-18 HEX NYLOCK FLANGE (52" Side Only)
23 5042555 1 ROD, BRAKE LINKAGE
24 5025057 2 NUT, 5/16-18 HEX NYLON LOCK
25 5025411 1 BOLT, 5/16-18 X 3/4" FLANGE (48"Side Only)
26 5101004 1 SAFETY WALK, 4.00 X 7.50
27 5023489 1 CAP, PROTECTOR, .120 ID
28 5061598 1 SPACER, TORSION SPRING,9.63 LG
29 5023385 1 SPRING, TORSION
30 5025164 1 WASHER, 5/16" FENDER
31 5023156 12 BOLT, 5/16-18 X 1 1/4" FLANGE
32 5402452B 2 BAFFLES. FRONT DISCHARGE, 48 YAN - FERRIS RED (48" Side Only)
33 5402476B 2 BAFFLES. FRONT DISCHARGE, 52 YAN - FERRIS RED (52" Side Only)
34 5025013X12 2 BOLT, 3/8-16 X 1-1/2" GD5
35 5025011X10 1 BOLT, 5/16-18 X 1-1/4" GD5 YZ (52" Side Only)
36 5600088 1 KIT, DISCHARGE CHUTE, 48/52 FERRIS RED (Includes Ref 4 - 6)
37 5600089 1 KIT, DISCHARGE CHUTE, 48/52 SIMPLICITY ORANGE (Includes Ref 4 - 6)
38 5600113 1 ASSM, MOWER DECK, 48" - IS2000YAN - SIMPLICITY ORANGE (48" Side
Only)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901189 (YANMAR2052)
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48" & 52" Side Discharge Mower Deck Group - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300706
” 5300719
36, 37 29 /
\ 15, 16, 44, 45
17, 18, 46, 47

1,2,38,39

T
[T T T ~.. Torque Capscrews

‘i 22 -~ to70FtLbs
.
H 19 ~4§i"m)
‘, 20 \,& ~..
~ > —————————33,49
o L
LIS 52” Side
NN Discharge
48” Side s
. ~™N.
Discharge .
Models Only .

1

|

Models Only |
|

!

-

Tt~
——

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901189 (YANMAR2052)
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48" & 52" Side Discharge Mower Deck Group - Housing, Covers, Spindles & Blades
REFNO. PARTNO.  QTY. DESCRIPTION

39 5600117 1 ASSM, MOWER DECK, 52, IS2000YAN - SIMPLICITY ORANGE (52" Side Only)

40 5401271C 1 WELD, DISCHARGE BAFFLE, 48" - SIMPLICITY ORANGE (48" Side Only)

41 5401254C 1 WELD, DISCHARGE BAFFLE, 52" - SIMPLICITY ORANGE (52" Side Only)

42 5402362C 1 SUPPORT, DISCHARGE CHUTE, 44/48/52 - SIMPLICITY ORANGE

43 5402361C 1 WELD, FRAME CHUTE, 44/48/52 - SIMPLICITY ORANGE

44 5401726C 1 GUARD, 48" DECK, RH - 1IS2000 YANMAR -SIMPLICITY ORANGE (48" Side
Only)

45 5401605C 1 GUARD, 52" DECK, 1S2000 - RH - SIMPLICITY ORANGE (52" Side Only)

46 5401727C 1 GUARD, 48" DECK, LH - 1S2000 YANMAR - SIMPLICITY ORANGE (48" Side
Only)

47 5401606C 1 GUARD, 52" DECK, 1S2000 - LH - SIMPLICITY ORANGE (52" Side Only)

48 5402452C 2 BAFFLES. FRONT DISCHARGE, 48 YAN - SIMPLICITY ORANGE (48" Side
Only)

49 5402476C 2 BAFFLES. FRONT DISCHARGE, 52 YAN - SIMPLICITY ORANGE (52" Side
Only)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901189 (YANMAR2052)
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48" & 52" Mower Deck Group - Pulleys, Belt & Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300707
5300713
5300720
5300727

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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48" & 52" Mower Deck Group - Pulleys, Belt & Arm

REF NO. PART NO.

QTY.

DESCRIPTION

PULLEY, 6.122 OD., 52" DECK (48" Deck Models Only.)
PULLEY, SPIN, 6.5 OD X 25MM, (52" Deck Models Only.)

WELD, MOUNT, IDLER - FERRIS RED (52" Deck Models Only.)

WELD, MOUNT, IDLER - SIMPLICITY ORANGE (52" Deck Models Only.)

1 5100892 1 BELT,# 7-9405, EL 158.9" (48" Deck Models Only.)
2 5100893 1 BELT, #7-9404, 167.88 EL (52" Deck Models Only.)
3 5021976 2 PULLEY, IDLER 6-3/4"
4 5100529 1 PULLEY, IDLER, 6.75 OD X 1.62 FACE
5 5023178 3
6 5100444 3
7 5401741B 1 WELD, IDLER ARM - FERRIS RED
8 5020020 1 GREASE FITTING, 45 DEGREE
9 5021541 2 BUSHING, FLANGE
10 5045022 1 SPACER, .52 X 1.00 X 3.50
11 5047142 2 SPACER, .52 X 1.25 X .70 (48" Deck Models Only.)
12 5050407X5 3 KEY, 1/4" SQ. X 1-1/4
13 5025150 2 WASHER, 1/2" USS
14 5044673 1 SPACER, .52 X 1.00 X .88
15 5045023 1 SPACER, .52 X 1.00 X .44
16 5050857X2P5 1 HOSE, 1/2" PUSH-ON 2.50"
17 5025017X32 1 BOLT, 1/2-13 X 4" GD5 YZ
18 5023340 1 SPRING, EXTENSION, SWIVEL END
19 5025017X40 1 BOLT, 1/2-13 X 5" GD5 YZ
20 5025017X28 1 BOLT, 1/2-13 X 3-1/2" GD5
21 5025405 3 NUT, 3/4-16 HEX
22 5025406 3 WASHER, 3/4" BELLEVILLE
23 5025017X20 2 BOLT, 1/2-13 X 2-1/2" GD5
24 5025396 5 NUT, 1/2-13 HEX NYLOCK FLANGE
25 5025038 1 NUT, 1/2-13 HEX
26 5025158 1 WASHER, 1/2" SAE
27 5401741C 1 WELD, IDLER ARM - SIMPLICITY ORANGE
28 5046434B 2
29 5046434C 2
Footnotes

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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48" & 52" Mower Deck Group - Rollers

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

48” Mower Decks 5300708

5300714
5300721
5300728

52” Mower Decks

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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48" & 52" Mower Deck Group - Rollers
REFNO. PARTNO.  QTY. DESCRIPTION

1 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE (48" Mower Decks Only.)
2 5047027 4 SPACER, .51 X .75 X .56 (48" Mower Decks Only.)
3 5041931 8 SPACER, .38 X .50 X 1.25 (48" Mower Decks Only.)
4 1714760 4 WHEEL- 2.00 WIDE 3.92 DIA 0.531ID POLY (48" Mower Decks Only.)
5 5025156 4 WASHER, 3/8" SAE (48" Mower Decks Only.)
6 5025013X10 4 BOLT, 3/8-16 X 1-1/4" GD5 (48" Mower Decks Only.)
7 5025013X10 2 BOLT, 3/8-16 X 1-1/4" GD5 (52" Mower Decks Only.)
8 5025156 4 WASHER, 3/8" SAE (52" Mower Decks Only.)
9 5041931 4 SPACER, .38 X .50 X 1.25 (52" Mower Decks Only.)
10 1714760 6 WHEEL- 2.00 WIDE 3.92 DIA 0.531ID POLY (52" Mower Decks Only.)
11 5047027 2 SPACER, .51 X .75 X .56 (52" Mower Decks Only.)
12 5025394 4 NUT, 3/8-16 HEX NYLOCK FLANGE (52" Mower Decks Only.)
13 5025158 4 WASHER, 1/2" SAE (52" Mower Decks Only.)
14 5046586 2 SPACER, .38 X .50 X 5.06 (52" Mower Decks Only.)
15 5025013X48 2 BOLT, 3/8-16 X 6" GD5 YZ (52" Mower Decks Only.)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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48" & 52" Mower Deck Group - Hanger Chains

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5300711

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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48" & 52" Mower Deck Group - Hanger Chains
REFNO. PARTNO.  QTY. DESCRIPTION

1 5045026 2 HANGER, FRONT DECK - 4 LINK

2 5025396 2 NUT, 1/2-13 HEX NYLOCK FLANGE

3 5050878X3 2 CHAIN, 5/16" GD30, 3 LINKS

4 5025038 2 NUT, 1/2-13 HEX

5 5025013X14 6 BOLT, 3/8-16 X 1-3/4" GD5

6 5025156 12 WASHER, 3/8" SAE

7 5025128 8 NUT, 3/8-16 HEX SERRATED FLANGE

8 5025100 4 NUT, 3/8-16 HEX SIDE LOCK
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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48" & 52" Rear Discharge Mower Deck Group - Housing, Covers, Spindles & Blades

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

7,25
14,15, 26, 27 T

16, 17, 28, 29

r
1,2,23, 24
"
Torque Capscrews
to 70 Ft Lbs
(95 Nm)
[*‘ ----------------
l -~
H ~..
! R \’ \\
~_ Lo 22, 31
O 52” Side
48" Side o~ Discharge
Discharge
Models Only

—
Te—-.

1

i

Models Only |
|

|

A

—~—

5300712
5300726

The above parts group applies to the following Mfg. Nos.:
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901188 (YANMAR2048RD)
5901190 (YANMAR2052RD)
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48" & 52" Rear Discharge Mower Deck Group - Housing, Covers, Spindles & Blades

REF NO. PART NO.

1 5600112

2 5600116

3 5061095

4 5025011X10

5 5101004

6 5402474

7 5402475B

8 5023156

9 5023270
10 5023271
11 5025159
12 5025320X14
13 5022308
14 5401726B
15 5401605B
16 5401727B
17 54016068
18 5025155
18 5025155
19 5025011X6
19 5025011X6
20 5025392
20 5025392
21 5402452B
22 5402476B
23 5600111
24 5600115
25 5402475C
26 5401726C
27 5401605C
28 5401727C
29 5401606C
30 5402452C

Footnotes

QTY.

1
1

[ N

[En

2

P O W Wwww

17
19
12
14
23
25

DESCRIPTION
ASSM, MOWER DECK, 48RD - FERRIS RED (48" Rear Discharge Deck Only.)

ASSM, MOWER DECK, 52RD - IS2000YAN-FERRIS RED (52" Rear Discharge
Deck Only.)

ASSM, SPINDLE, LOW PROFILE

BOLT, 5/16-18 X 1-1/4" GD5 YZ

SAFETY WALK, 4.00 X 7.50

FLAP, 2000 REAR DISCHARGE

PLATE, FLAP RETIANER, 2000 RD - FERRIS RED
BOLT, 5/16-18 X 1 1/4" FLANGE

BLADE, 16.25", SAND (48" Rear Discharge Deck Only.)
BLADE, 18", SAND (52" Rear Discharge Deck Only.)
WASHER, 5/8" USS

BOLT, 5/8-11 X 1-3/4" GD8

BODY CLIP, 5/16-18 X 1/2" DEEP

GUARD, 48" DECK, RH - IS2000 YANMAR -FERRIS RED (48" Rear Discharge
Deck Only.)

GUARD, 52" DECK, 1S2000 - RH - FERRIS RED (52" Rear Discharge Deck
Only.)

GUARD, 48" DECK, LH - 1S2000 YANMAR -FERRIS RED (48" Rear Discharge
Deck Only.)

GUARD, 52" DECK, 1S2000 - LH - FERRIS RED (52" Rear Discharge Deck Only.)
WASHER, 5/16" SAE (48" Rear Discharge Deck Only.)

WASHER, 5/16" SAE (52" Rear Discharge Deck Only.)

BOLT, 5/16-18 X 3/4" GD5 (48" Rear Discharge Deck Only.)

BOLT, 5/16-18 X 3/4" GD5 (52" Rear Discharge Deck Only.)

NUT, 5/16-18 HEX NYLOCK FLANGE (48" Rear Discharge Deck Only.)

NUT, 5/16-18 HEX NYLOCK FLANGE (52" Rear Discharge Deck Only.)
BAFFLES. FRONT DISCHARGE, 48 YAN - FERRIS RED (48" Rear Discharge
Deck Only.)

BAFFLES. FRONT DISCHARGE, 52 YAN - FERRIS RED (52" Rear Discharge
Deck Only.)

ASSM, MOWER DECK, 48RD - SIMPLICITY ORANGE (48" Rear Discharge Deck
Only.)

ASSM, MOWER DECK, 52" RD - IS2000YAN-SIMPLICITY ORANGE (52" Rear
Discharge Deck Only.)

PLATE, FLAP RETIANER, 2000 RD - SIMPLICITY ORANGE

GUARD, 48" DECK, RH - 1IS2000 YANMAR -SIMPLICITY ORANGE (48" Rear
Discharge Deck Only.)

GUARD, 52" DECK, 1S2000 - RH - SIMPLICITY ORANGE (52" Rear Discharge
Deck Only.)

GUARD, 48" DECK, LH - I1S2000 YANMAR -SIMPLICITY ORANGE (48" Rear
Discharge Deck Only.)

GUARD, 52" DECK, 1S2000 - LH - SIMPLICITY ORANGE (52" Rear Discharge
Deck Only.)

BAFFLES. FRONT DISCHARGE, 48 YAN - SIMPLICITY ORANGE (48" Rear
Discharge Deck Only.)

The above parts group applies to the following Mfg. Nos.:

5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901188 (YANMAR2048RD)
5901190 (YANMAR2052RD)
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Spindle Service Parts

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)

© Copyright 2007 Briggs and Stratton. All Rights Reserved. 60 TP 400-7318-10-2D-FS



Spindle Service Parts
REFNO. PARTNO.  QTY. DESCRIPTION

1 5061095 3 ASSM, SPINDLE, LOW PROFILE (Includes Ref No. 2 - 10)

2 5023329 3 GREASE FITTING

3 5025405 3 NUT, 3/4-16 HEX

4 5025406 3 WASHER, 3/4" BELLEVILLE

5 5049793 6 TRASH SHIELD

6 5023330 6 BEARING

7 5023296 3 RELIEF VALVE

8 5061097 3 SPINDLE HOUSING

9 5061099 3 SPACER, 1.00x 1.25 x 1.75
10 5061098 3 SPINDLE SHAFT

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Electric Schematic - Charging Circuit
(S/N: 2000676808 & Above) 5300333C

MAIN HARNESS, DIESEL

ALTERNATOR
(S/N: 2000676808 & Above)

= BLACK. BLACK
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The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Electric Schematic - Cranking Circuit
(S/N: 2000676808 & Above) 5300333R
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(S/N: 2000676808 & Above)
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The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Electric Schematic - Operator Presence/Safety Circuit

(S/N: 2000676808 & Above)

MAIN HARNESS, DIESEL
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I (S/N: 2000676808 & Above)
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The above parts group applies to the foll
5900627 (1S2000ZY20D48) 5901189
5900628 (1S2000ZY20D52R) 5901190
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Electric Schematic - PTO & Hourmeter Circuit

(S/N: 2000676808 & Above)
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ORANGE

VIDLET

VIOLET

OHANGEIWHITE

FUEL PUMP@

FUEL SC

VIOLET

*GLOW PLUGS

{11 TEMP. SENDER

DIODE
50228835

g g LR S |

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

© Copyright 2007 Ferris Industries. All Rights Reserved.

50901189 (YANMAR2052)
5901190 (YANMAR2052RD)

65

TP 400-7318-10-2D-FS



Electric Schematic - Gauges & Warning Lamps Circuit

(S/N: 2000676808 & Above)

MAIN HARNESS, DIESEL

(S/M: 20 ggnégggub ) ALTERNATOR
: 200067 ove| “m
§ BLACK. BLAGK
NEGATIVE BATTERY CABLE GROUND CABLE
z L T il
VOLTAGE = TO ENGINE
REGULATOR e BATTERY POSITIVE BATTERY CABLE BLOCK
= RED 5047553
K + —
é BLACK
G - g
i SN ) 2|2
=5 I R - F— STARTER MOTOR
AND SOLENOID
ORANGE ORANGE
WHITE/GREEN YiHITE/(GREEN
YELLOW. VELLOW
FUEL SOLENOID - evtow "
PULL RELAY e <
5100980 - S
|§
- RED § :3(
Sk ORANGEAW IGNITION ] i
RELAY #1 |, RELAY #2 | RELAY #3 SWITCH E
5021766 g 5021766 5021766 5100582 =
ORANGE/WHITE B
7 7
8 g : 5
] | B
swiren| -1 CONTROL PANEL HARNESS
5022094 [ — 5402697
; = — M 1 (S/N: 2000676808 & Above
2 m W =
S & =4 4
ORANGE B = £ sl |
" H 2|2
& &
Ié; & 1
CRANGE/MWHITE £
DELAY MODULE S 70 CONTROL]™ |
5023310 BRAKE e PANEL - .
8 Iz 5 SWITCH | [~ HARNESS 22
= “ =2 5022182 O 21
RH 215
NEUTRAL
SWITCH L 1
5021451 NCooNg o com
AUXILLARY W [
SWHTCH NEUTRAL [0FMeE, \’ﬂ [], LY ORANGEMIHITE TEMP. GAUGE
—. 5023393
Sorey '
2 ] ORANGE 1] ﬂ H .
20AFUSE |2 BLADE ENGAGEMENT = Hog%mggen HEH
5021603 SWITCH
BLAGK 5022180 oo L ?
¢ ] & A
I% % BLAGK. -
GHANGE/WHITS 2 1t =
o s £ AUXILLARY ; — :
& = CONNECTION o
RED 113l5]7 GRAY. RED :
21alels aray
E T0 FUSE BLOCK SOMGENTE 1 TO ENGINE
g
oRAGE HARNESS ORANGENYHITE HARNESS ORANGE/WHITE
BALGENAUTE ORANGEWHITE
vousr L oRANGEWHITE
— — — —-— ORANGE
1 FUSE BLOCK TO MAIN ! Fe—— U S
HARNESS .
5402653 HARNESS 5401886 = L/H{ |1+ OIL PRESS. SWITCH

—
CRANGENIITE

5300333G

— e —

GLOW PLUG
LAMP
5023451
(AMBER)

QRANGEIWHITE,

BUAGK

ORANGE

VIOLET

CRANGE/WHITE

FUEL PUMP@

= DIODE
5022883X5

I
I
I
I
d

CHARGING LAMP
5023452
(RED)

OIL PRESS.

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)
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Electric Schematic - Glow Plug Heat Circuit
(S/N: 2000676808 & Above) 5300333H

MAIN HARNESS, DIESEL
5402696

'FUEL PUMP@

ALTERNATOR
(S/N: 2000676808 & Above)
; BLACK BLACK
ho NEGATIVE BATTERY CABLE GROUND CABLE
= BLACK 147689 n 1" 5044014
VOLTAGE i) |8 ' ! T0 ENGINE
=
REGULATOR § BATTERY POSITIVE BATTERY CABLE BLOCK
B 5 E RED 5047553
' p BLACK +
=
TIMER |2 oLack
5100609 |- I §
" fE =|=
P
3 ¢ STARTER MOTOR
e g AND SOLENOID
& A oRaE ORANGE
wHTEGREEN waTEGREEN
o YELLOW YELLOW
=1 FUEL SOLENOID - . ,_ ]
PULL RELAY g —— e £
5100980 = 5
w ORANGEMWHITE
H
g
BLACK ==
1GNITION
RELAY #1 RELAY #2 RELAY #3 SWITCH N REE
5021766 5021766 5021766 5100582 : B EE
CRANGE/WHITE - HE
5=
8 8
g g
P . ——— - ————— W W——— W~ ———— W W———
- |
g rCDNTRDL PANEL HARNESS \
5022004 E W 5402697
Yeou wed B T 5 | (S/N; 2000676808 & Above) e
onmvgE H H z =0 ) )Q% GLQL%:;UG
J[| ek  BLACGK 3 H HE QR 5023451
g BLUE ! e BLACK (AMBER) !
g ORANGE/GREEN g ey 1
g g 70 MAIN HARNESS CHARGING LAMP
70 conTRoL|* s £ (RED)
DELAY MODULE ST |2 1
5023310 BRAKE | O, .l || PANEL 1= el EE 1 OIL PRESS.
- I switc | [ 3| HARNESS 1413 o prv— il
& = = EIE} GEAVHITE 5023452
5 5022182 O _ 615 H g | ORANGENHITE (RED)
NEUTRAL 5 I
SWITCH | |
5021451 NG KD COM
AUXILLARY " 01
SWITCH et [ | o " TEMP. GAUGE 1
5 SWITCH . 5023993
2 5021451 —_——— - - —  — " —
b ORANGE 8 H e ] s Ll
E BLADE ENGAGEMENT 2 HOURMETER 2 e
SWITCH —
5022180 LU — >4
g — BLACK "
o a AUXILLARY \ﬁ’"‘m“ H
£ & CONNECTION ] ]
GRAY 31517 RED g
- AAAE —
d TO FUSE BLOCK ORAVGEMHIE 1 7O ENGINE GREER
ORANGE ,: P ORANGE/MWRITE
CRANGE/WHITE
VILET ORANGEAVHITE
— — — — ORANGE
§ FUSE BLOCK 0 MAIN " BT —— — — - — — —— = —— - -
HARNESS . 1
5402653 HARNESS r 5401886 . i | /‘H“" OIL PRESS. SWITCH
1 ORGENITE TO MAIN HARNESS
X bl ) pry oy g R |11+ TEMP. SENDER
| 5]7
! I 1 - 0 CLUTCH GLOW PLUGS 1
i | 5100084 -
l o 5 ' 1 | - |
H 2
H 2 -
i - ; BLACK .
| ot DIODE
l i Lvioter VIOLET E I:E!sozzssaxs |
1
1
L J

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Electric Schematic - Charging Circuit
(S/N: 2000676807 & Below) 5401887C

MAIN HARNESS, DIESEL
5401887

ALTERNATOR
(S/N: 2000676808 & Below)

é BLACK SUACK
NEGATIVE amsnv CABLE GROUND CABLE
= BLACK 50: " 5044014
VOLTAGE | 15 y ! TO ENGINE
REGULATOR - BATTERY POSITIVE BATTERY CABLE BLOCK
[ = RED 5047553
BLAGK +
- X
RED “1°
L
STARTER MOTOR
AND SOLENOID
| A o oRangE
WHITE/GREEN WHITE/GREEN
- A veiow YELLOW
B Fl:’E.II-LIs.ORLEELIj\?D 5 veLLow wiiow =
5021766 = S
l?
h RED. A RED - §I§
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RELAY#1 | RELAY #2 RELAY #3 SWITCH B
5021766 2 5021766 5021766 5100582 z
. ORANGEMWHITE .
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e — — s —— . —
f 5022004 — =Yy rcomnm PANEL HARNESS .
e 4 H § (SM: 2000676808 & Beow
=] 2 <
E | s 53 GLOW PLUS l
Bl E 1 QRANGE MP
Ii | . smam 1
s L 3 - BUACK (AMBER)
e 2 58 !
> o H HE CHARGING LAMP
DELAY MODULE R T0 CONTROL |~ 5|2 ‘ T0 HAIN HARNESS @ s
5023310 BRake | Q. O PANEL e [2JE1E (RED} .
ala SWITCH HARNESS H 1 OIL PRESS.
iE B 502) 8? O =1 LAMP
% 5029452
NEUTRAL (RED)
SWITCH | ]
5021451 NCONQ O COM 1
AUXILLARY I ]|
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2 ORANGE 0 = I— me e | |
= 2
200 FUSE BLADE ENGAGEMENT F e |2 i o
E}J B || T SLACK
I |2
I
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=1 CONNECTION
LI W— GRAY
(—
% |rorusesLock —_omwewit__| 1o enGINE
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M
RANGEWHHE ORANGEMWHITE
VIOLET -
— - ORANGE

1 FUSE BLOCK O MAIN

S48 e BATHESS [ ol samiss i o ress. o
GRANGEAYHITE TO MAIN HARNESS -

|11 TEMP. SENDER

| GLOW PLUGS

BLACK

[2f4]e]s] [2]4Te] ]
13|57 151517

RED

GRAY

CRARGETWHITE

TRARGEIWHITE

BLACK

ORANGE.
VIGLET VIOLET

[E DIODE
ﬁ 5022883X5

1
1
i
i
N

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Electric Schematic - Cranking Circuit
(S/N: 2000676807 & Below) 5401887R

MAIN HARNESS, DIESEL

5401887 ALTERNATOR
(S/N: 2000676808 & Below)

; BLACK BLACK.
NEGATIVE BATTERY CABLE GROUND CABLE
_ BLACK 504768 | " 5044014
VOLTAGE 2 E y ! T0 ENGINE
s § 2
REGULATOR H BATTERY POSITIVE BATTERY CABLE BLOGK
T B R 5047553
BLAGK
B
=
g BLACK »
I =
RED =
Kl
=
£ STARTER MOTOR
g AND SOLENOID
& ORANGE OBANGE
WHT EN WHITE/GREER
ML ISR
YELLOW. YELLOW
#  FUEL SOLENDID . o 5
PULL RELAY ] H
5021766 = <
|
s HED RED / 1
RED @ ®) BED 15
AL IGNITION
RELAY #1 RELAY #2 RELAY #3 SWITCH I =
5021766 5021766 5021766 5100582 = %
g =
s L CRANGEMWHITE o =
ale ORANGE
gle
[‘“ ELLOW
sear [0, Q| b
switcH| F— & o ——— o e o e
5022094 g — CONTROL PANEL HARNESS
veow wwow | |3 |E e 8 5401885 i
g = A
onavaE g : g e
- ElE GLOW PLUG
p =2 ,;9%5 LAMP
g: O 5023451 ]
g ORANGE/GREEN . (AMBER)
@ CHARGING LAMP
5023452
DELAY MODULE To g““g ROL, I Sy
5023310 BRAKE | O, 'ANEL i
Lk E SWITCH | = HARNESS . OIL PRESS.
“F B 5022182 (@] LAMP
RH ' 518 SO?SQ?Z
NEUTRAL (RED)
SWITCH ] .
5021451 NG NO  COM '
AUXILLARY 010
SWITCH u ORANGE o
NEUTRAL |9 XAH B_ LA ORANGEAVHITE
% SWITCH TEMP. GAUGE '
3 5021451 5023393
5 oot 00 o eld, Ve - —— - _——_ - 4
H BLADE ENGAGEMENT FF[HOURMETER HIE
SWITCH
5022180
H
o ke AUXILLARY —
i CONNECTION
GRAY RED
1
g TO FUSE BLOCK OREEWHTE 1 70 ENGINE
ORANGE HARNESS RANGE/WHITE HARNESS JRANGEAWHITE
L.
Eimg:n 4] Ii ORANGEMWHITE
VIOLET - (ORANGE/WHITE
— —_ — - - ORANGE
} FUSE BLOCK 0 MAIN 1 o [ p—————————— - —
HARNESS ENGINE HARNE f
HARNESS AL | OIL PRESS. SWITCH
5402653 5401886 I .
ORANGEMWHITE E
|I1-TEMP. SENDER

1

ORANGE I
DIODE

50226835 |

I

d

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Electric Schematic - Operator Presence/Safety Circuit
(S/N: 2000676807 & Below) 54018878

MAIN HARNESS, DIESEL

5401887 ALTERNATOR
(S/M: 2000676808 & Below)

BLACK

NEGATIVE BATTERY CABLE GROUND CABLE
= m 5 7rL ““ . 5044014
] ' L
VOLTAGE g T ENGINE
REGULATOR £ BATTERY POSITIVE BATTERY CABLE BLOCK
E + RED 5047553
BLACK
— %
H
AND SOLENOID
QRANGE DRANGE
WHITE/GREEN WHITE/GREEN N
. YELLOW YELLOW
B
5021766 F L
g E
g g }
BED w - ﬁ :
s IGNITION
RELAY #1 RELAY #2 RELAY #3 SWITCH =
5021766 5021766 5021766 5100582 é
DRANGE/WHITE -
7
.| by
T T
VIOLET YELLOW
VIGLET, - —— —— —— —— —
5022004 s | | CONTROL PANEL HARNESS 1
YELLOW e veow | . 5401885 1
— H | (S/N: 2000676808 & Below) 5,0
R A N— - ks
: lT‘ pre ks GLOW PLUG I
g [ A TN -1 51U £ ORANGE /g‘%} J%JZ\BMA};
g e LS ORANSESREEY ] BLACK - (AMBER) 1
7 '
v ceaneie  ORNEE TO MAIN HARNESS CHARGING LAMP
DELAY MODULE T0 CONTROL ’ ko)
5023310 BRAKE ?‘ . PANEL | — .
EEE switen | E—, 4| narness qE . - @ OIL PRESS.
NEUTRAL s = | ORANGEAWHITE D)
SWITCH iy Tu. I
5021451 NONO o COM |
AUXILLARY 000
SWITCH G S )
neutraL B H et
5 SWITCH ﬂ\ TEMP. GAUGE .
E 5021451 I] EI \ 5023393
= g QRANGE L ; nes —_——— - S —
onruse |2 BLADE ENGAGEMENT HOURMETER lg =
5021603 SWITCH =
suacK 5022180 PR B =Y }.r
H B N— |
E
sk & AUXILLARY
EE CONNECTION
BRAY. RED
l A I—
B TO FUSE BLOCK TO ENGINE GREEK
g
ORANGE HARNESS ORANGE/WHITE HARNESS J}{ANUUWH\SE”_
ORANGEWHITE OFL{J:/WNH[
o sy
—— . S—— - - CGRANGE
| FUSE BLOCK TO MAIN ll TS pup—————————— - —
HARNESS
5402653 HARNESS 401386 <Ll - o1 PRss. swircH

TO MAIN HARNESS

[ 1
QRANGEAY
I i
I PTO CLUTCH i
100084 -

l G BLACK = l
I ey p— 1
| '

GRARGE

57— DIODE
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|
|
Lo e

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Electric Schematic - PTO & Hourmeter Circuit

(S/N: 2000676807 & Below)

MAIN HARNESS, DIESEL
5401887
(S/N: 2000676808 & Below)

ALTERNATOR

BLACK

WHIT
EX

alllz

VOLTAGE
REGULATOR

BLACK

ORANGE

NEGATIVE BATTERY CABLE GROUND CABLE
- BLACK. 5047689 it il 5044014
i i
TO ENGIN
BATTERY POSITIVE BATTERY CABLE O ENGINE
BLOGK
+ RED 5047553

BLACK

BLACK

BLAC)
BLACK

5401887P

e e ———— — — - —y

5023451

i

GLOW PLUG I
LAWP

(AMBER) !

CHARGING LAMP
5023452
{RED)

OIL PRESS.
LAMP

5023452

H STARTER MOTOR /
E AND SOLENOID
] ORANGE ORANGE
WHITE/GREEN WHITE/GREEN
- YELLOW YELLOW
£ FyEL SOLENDID . y M
PULL RELAY E T R H
5021766 = =
8 =
BLATK 1=
IGNITION
RELAVAT |5 || BELAY#Z SWITCH z
5021766 % 5021766 5100582 z
- ORANGEWHITE s
@ ORANGE
= BLACK
sear (O, O I
swirch| | |2
5022094 2 ny CONTROL PANEL HARNESS
vELLow viow_| ERE D T I3 5401885
H 1 (S/N: 2000676808 & Below
ORANGE = ne
S
: K1l
= BLACK
; 1
£ ‘
‘ TO MAIN HARNESS
DELAY MODULE | |70 conTRoL
5023310 srake | Q. O [ ] PANEL 28
ELE B SWITCH | [~ 2] HARNESS g |
“F 2 5022182 O | E
RH 1 g
NEUTRAL j
SWITCH A
50214561 N ND COM i
AUXILLARY 0010
SWITCH LH e .
NEUTRAL U5 1 ittt g
SWITCH JQ = TEMP. GAUGE
5021451 Py 5023393
ORANGE ﬂ B < & m | o o e
) ERE b
BLADE ENGAGEMENT HOURMETER & |2 FREE
SWITCH ik j gy °
5022180 e | e
] Bk |
L AUXILLARY —
l?l% CONNECTION
GAAY
1
2 Jrorusesiock | T0 ENGINE
ORANGE | HARNESS L1
S orsrnTe
VIOLET N ORANGE/WHITE
—— — - ORANGE.
} FUSE BLOCK 0 MAIN I P ————— D S —
HARNE: ENGINE HARNESS
i HARNESS 5401886 gy < oL pRess. switc
ORANGEANHITE TD MAlN HARNESS

TARGE

5100084
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ORANGE

VIOLET

VIOLET

ORANGEAVHITE

UEL PUMP

I
|
i
|

FUEL 80

- DIODE
5022883)(5

(RED)

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)

© Copyright 2007 Ferris Industries. All Rights Reserved.

50901189 (YANMAR2052)
5901190 (YANMAR2052RD)

71

TP 400-7318-10-2D-FS



Electric Schematic - Gauges & Warning Lamps Circuit

(S/N: 2000676807 & Below)

MAIN HARNESS, DIESEL

5401887 ALTERNATOR
(S/N: 2000676808 & Below)

BLAGK

5401887G

NEGATIVE BATTERY CABLE GROUND CABLE
P : 5047689, " 5044014
i i
VOLTAGE TO ENGINE
REGULATOR BATTERY POSITIVE BATTERY CABLE BLOCK
RED 5047553
BLAGK +
e
ki
BLACK
EE
RED e
& STARTER MOTOR
g AND SOLENOID
& orage onmcE
WHITE/GREEN WHITE/GREEN
= YELLOW VELLOW
= FUEL SOLENDID . VoW y
PULL RELAY < H
5021766 = I3
F
=
z
REQ R_ED § §
— ElE
BLACK.
= IGNITION
RELAY #1 | RELAY #2 RELAY #3 SWITCH I
5021766 Lyi 5021766 5021766 5100562 E
= ORANGEMWHITE i
ORANGE
sear (O, Qe ™~
SWITCH| - E e o s s e s o]
5022094 E [— g CONTROL PANEL HARNESS
= § A - P w 5401885 ]
4 E g H 1 (S/N; 2000676808 & Below o
g H H
c e H GLOW PLUG l
» H == LAMP
I§ 5023451 1
5 | ORANGE/GREEN | (AMBER)
3
=
: —— g TO MAIN HARNESS CHARGING LAMP l
DELAY MODULE o
e BRAKE | O, PANEL el 112 (RED) X
Iz 5 SWITCH | [~ HARNESS i ’ J314 OIL PRESS
“ 2 5022182 O g1e 516 LAMP
RH EES | 120 5?;2(22?2
NEUTRAL i
SWITCH 1
5021451 MO COM | ©
AUXILLARY — 00
SWITCH W
NEUTRAL (251 H
SWITCH TEMP. GAUGE .
5021451 5023393
s gia wld, e o —— e
204 FUSE BLADE ENGAGEMENT AR
5021603 SWITCH
BLACK 5022180 z BLUE !
Ig BLACK
1 AUXILLARY oy — =
“lﬁ CONNECTION 2|2
GRAY 8ED £1H
1 =°
SR .. . S— | S——
g TO FUSE BLOCK ORMIEEWHTE | 70 ENGINE
CRANGE HABNESS ORANGE/WHITE HARNESS ORANGE/WHITE.
L ]
ORANGEWHITE ORANGEAYHITE
L_onance e l]
VIGLET - ORANGEWHITE.
— — — — ORANGE
§ FUSE BLOCK 0 MAIN - — —— e —— - —————— —
HARNESS ENGINE HARNESS —
5402653 HARNESS 5401886 S Hii*-o'l PRESS. SWITCH
ORANGE/WHITE

[2]4]6]8]

GRAY
e

T0 MA|N HARMESS
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VIDLET

VIOLET
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FUEL PUMP 00

|
|
L
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i
|
|

|
|
—

FUEL SO
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SDZZBSS)\S

The above parts group applies to the following Mfg. Nos.:

5900627 (1S2000ZY20D48)
5900628 (1S2000ZY20D52R)
5901192 (1S2000ZY20D48R)
5901191 (1S2000ZY20D52)
5901187 (YANMAR2048)
5901188 (YANMAR2048RD)
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Electric Schematic - Glow Plug Heat Circuit
(S/N: 2000676807 & Below) 5401887H

MAIN HARNESS, DIESEL

5401887 ALTERNATOR
(S/N: 2000676808 & Beiow)

;E BLACK BLACK
N stmvz BATTERY CABLE GROUND CABLE
= — [ BLACK 7669 i | 5044014
VOLTAGE i |2 N ! TO ENGINE
REGULATOR g BATTERY POSITIVE BATTERY CABLE BLOCK
kS RED 5047553
BLACK +
E
sack
<12
RED =
H STARTER MOTOR
g AND SOLENOID
& b o orase
WHITE/GREEN WHITE/GREEN
- =, YEELLOW YELLOW
= FUEL SOLENOID - 4
PULL RELAY g o e H
5021766 = ks
;:ﬁ‘ 5 ORANGE/WHITE
£ -
H E
——— v ile2 il DO HED E{E]
BLACK ~ X @ f @
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RELAY #1 RELAY #2 RELAY #3 SWITCH = gz
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2 ORANGEMWHITE . HE
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d ‘:é‘ :
&N T B
= 15 SEC.|
gl oRAGE TIMER
¢ BLACK T
ELLow A, |
SEAT 5
SWITCH 5 ———— - — — ——— -
5022004 N [o— rcoumm PANEL HARNESS 1
. : ek o el [ R Y 5401 1
YELLOW bl verow | ERE - 2
Z 2 H I (S/N: 2000676808 & Below) _pc
ORANGE =l %( = ne
s BLACK BLACK §§ GLOW PLUG I
;f BLUE . N DRANGE C%% 5‘623’2;
& BLAGK | ORANGE/GREEN g BLACK {AMBER) 1
il s g 1
7 ! onane £ TO MAIN HARNESS CHARGING LAMP
| — T0 GONTROL 5
DELAY MODULE P (RED)
5023310 BRAKE | Q. Q. || PAMEL 5 g wrEGREE i
I switch | [ Z| HARNESS 3 : . - OIL PRESS.
I s szaiez é Q E H rnn: X;VM\'E LAMP
] Z BRANG 5023452
NEl.?';lRAL BLACK 5 le17} | CRANGEMIMITE (RED)
SWITCH . .
5021451 M; m oo I
AUXILLARY "
SWITCH NEUTRAL ““N*G‘rx_ﬂ G_ {1 CRANGEWHITE
SWITCH TEMP. GAUGE .
5021451 5023393
ORANGE ﬂ 3 e | o e e - —  — i — )
BLADE ENGAGEMENT 2 z |52
SWITCH
5022180 —
z 2 - BLAGK
= ] GREEN g
A £ AUXILLARY E
FE CONNECTION .
il 3 |
1 BT nply
El T0 FUSE BLOCK ORANGEWHIE 1 70 ENGINE | Ren
DRANGE A P ORANGE/WHITE
ORANGEMVHITE ' TRANGE/WHITE
VIOLET .
—— —— — ORANGE
§ FUSE BLOCK 0 MAIN 1 AT~ — - — —— ———— - —
HARNESS N
5402653 HARNESS 5401586 it v ot press. swirc

ORANGEWHITE

TO MAIN HARNESS

) IGLET [6]8 J-omeest
i
]

OW PLUGS

I i
I l
PTO CLUTCH i

I " B S10ons4 LA

1 i H BLACK LAGK,

ORANGE ORANGE DIODE I
| VIGLET MVIOLET ‘ SUZZSBQXD l

i ORANGEMWHITE @
1 FUEL SO i
Lo — b - P SN |

The above parts group applies to the following Mfg. Nos.:
5900627 (1S2000ZY20D48) 5901189 (YANMAR2052)
5900628 (1S2000ZY20D52R) 5901190 (YANMAR2052RD)
5901192 (1S2000ZY20D48R)

5901191 (1S2000ZY20D52)

5901187 (YANMAR2048)

5901188 (YANMAR2048RD)
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Hardware Identification

Common Hardware Types

Hex Head Capscrew

Carriage Bolt

@ @)

Standard Hardware Sizing

Hex Nut

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2", this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.
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Wrench & Fastener Size Guide

1/4” Bolt or Nut 5/16” Bolt or Nut
Wrench—7/16" Wrench—1/2"

& Torque Specifications

Torque Specification Chart
FOR STANDARD MACHINE HARDWARE (Tolerance + 20%)
ORISRy
Hardware § )
Grade -
SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/lbs in/lbs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/lbs Nm.
8-32 19 21 30 34 41 4.6
8-36 20 2.3 31 35 43 4.9
10-24 27 3.1 43 4.9 60 6.8
10-32 31 35 49 5.5 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 11 15.0 17 23.1 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 271.2 30 40.8 45 61.2
3/8-24 23 313 35 47.6 50 68.0
7/16-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 204.0
9/16-18 75 | 102.0 120 | 163.2 170 231.2
5/8-11 90 | 1224 150 | 204.0 220 299.2
5/8-18 100 | 136 180 | 244.8 240 326.4
3/4-10 160 | 217.6 260 | 353.6 386 525.0
3/4-16 180 | 244.8 300 | 408.0 420 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 598.4 660 897.6
1-8 220 | 299.2 580 | 788.8 900 |1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 |1,360.0
NOTES
1. These torque values are to be used for all hardware
excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.
2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grade 5
torques.
b. for flange whizlock nuts and screws - use 135% of
grade 5 torques.
3. Unless otherwise noted on assembly drawings, all torque
values must meet this specification.

3/8” Bolt or Nut
Wrench—9/16"

7/16” Bolt or Nut
Wrench (Bolt)—5/8"

Wrench (Nut)—11/16"

1/2" Bolt or Nut
Wrench—3/4"
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Zero-Turn Riding Mower

IT IS THE POLICY OF FERRIS INDUSTRIES TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Yard Power Products Group

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175
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